INTERNATI

Carondelet Division

8600 Commercial Blvd. - Pevely, MO 63070 USA
Phone: 636-479-4499 - Fax: 636-479-3399

Material Test Report

ENERGY INDUSTRIES OF OHIO

Purchase Order Number
Pattern Number

CAF Metal Designation
Material Spec

PPPL-FP-LTS-2

Ladle#1 Heat 29060

Element

C
MN
SI
CR
NI
MO
P

S

N

Respectfully Submitted,

MCWE-C2
CF8MNMnMod
CF8MNMnMOD
Min Actual
0.04 0.06
2.3 2.8
0.0 0.5
18.0 18.0
13.0 13.2
2.1 2.3
0.0 0.001
0.0 0.004
0.24 0.26

Max

0.07
2.8
0.5

18.5

13.5
2.5

0.015
0.015
0.28

Cert Number S75920-1
Pour Date 4/15/2005

Charles A. Ruud
Quality Assurance Manager

Superior Quality Engineered Metal Products

www.MetalTekint.Com
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NTERNATIONAL

Carondelet Division

8600 Commercial Blvd. - Pevely, MO 63070 USA
Phone: 636-479-4499 - Fax: 636-479-3399

Material Test Report

ENERGY INDUSTRIES OF OHIO

Purchase Order Number
Pattern Number

CAF Metal Designation
Material Spec

PPPL-FP-LTS-2
MCWF-C2

CF8MNMnMod
CF8MNMnMQOD

Ladle#1 Heat 29061

Element

C
MN
SI
CR
NI
MO
P

S

N

Respectfully Submitted,

Min
0.04
2.3
0.0
18.0
13.0
2.1
0.0
0.0
0.24

Actual

0.05
2.8
0.5

17.8

13.1
2.4

0.001
0.004
0.28

Max

0.07
2.8
0.5

18.5

13.5

0.015
0.015
0.28

Cert Number S75920-1
Pour Date 4/15/2005

AR

Charles A. Ruud
Quality Assurance Manager

Superior Quality Engineered Metal Products

www.MetalTekint.Com
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INTERNATIONAL

Carondelet Division

8600 Commercial Blvd. - Pevely, MO 63070 USA
Phone: 636-479-4499 - Fax: 636-479-3399

Material Test Report

ENERGY INDUSTRIES OF OHIO

Purchase Order Number PPPL-FP-LTS-2
Pattern Number MCWF-C2
CAF Metal Designation CF8MNMnMod
Material Spec  CF8MNMnMOD
Ladle#1 Heat 29063

Element Min Actual
c 0.04 0.06
MN 2.3 2.8
sI 0.0 0.5
CR 18.0 18.3
NI 13.0 13.3
MO 2.1 2.2
p 0.0 0.001
S 0.0 0.003
N 0.24 0.26

Respectfully Submitted,

Max

0.07
2.8
0.5

18.5

13.5

0.015
0.015
0.28

Cert Number 875920-1
Pour Date  4/15/2005

Charles A. Ruud
Quality Assurance Manager

Superior Quality Engineered Metal Products

www.MetalTekInt.Com

N



INTERNATIONAL

Carondelet Division

8600 Commercial Blvd. - Pevely, MO 63070 USA
Phone: 636-479-4499 - Fax: 636-479-3399

Material Test Report
ENERGY INDUSTRIES OF OHIO

Purchase Order Number PPPL-FP-LTS-2 Cert Number S75920-1
Pattern Number MCWF-C2 Pour Date  4/15/2005
CAF Metal Designation CF8MNMnMod

Material Spec  CF8MNMnMOD
Weighted average of 3 heats — 29060(46%),29061(25%),29063(29%) Total Weight 28107 Ibs.

Element Min Actual Max
C 0.04 0.06 0.07
MN 2.3 2.8 2.8
SI 0.0 0.5 0.5
CR 18.0 18.0 18.5
NI 13.0 13.2 13.5
MO 2.1 2.3 2.5
P 0.0 0.001 0.015
S 0.0 0.004 0.015
N 0.24 0.26 0.28

CAl

Charles A. Ruud
Quality Assurance Manager

Respectfully Submitted,

Superior Quality Engineered Metal Products
www.MetalTekInt.Com
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INTERNATIONAL

Carondelet Division

8600 Commercial Blvd. - Pevely, MO 63070 USA
Phone: 636-479-4499 - Fax: 636-479-3399

Material Test Report
ENERGY INDUSTRIES OF OHIO

Purchase Order Number PPPL-FP-LTS-2
Pattern Number MCWEF-C1

Weld Material Batch 3012668/82743

Element Actual
C 0.02
MN 7.3
sI 0.4
CR 19.5
NI 15.2
MO 3.0
p 0.03
S 0.03
N 0.17

e

Charles A. Ruud
Quality Assurance Manager

Respectfully Submitted,

Superior Quality Engineered Metal Products
www.MetalTekint.Com
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_INTERNATIONAL
Carondelet Division

8600 Commercial Blvd. - Pevely, MO 63070 USA
Phone: 636-479-4499 - Fax: 636-479-3399

Material Test Report

ENERGY INDUSTRIES OF OHIO

Purchase Order Number PPPL-FP-LTS-2
Pattern Number MCWF-C1

Weld Material Batch WO 19711

Element

C
MN
SI
CR
NI
MO
p

S

N

Respectfully Submitted,

Actual

0.02
3.4
0.2

17.7

16.2
2.8

0.02

0.002

0.15

L —

Charles A. Ruud
Quality Assurance Manager

Superior Quality Engineered Metal Products
www.MetalTekInt.Com
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t Louis Testing Laboratories

\NCoRPORATED

2810 Clark Avenue ¢ St. Louis, MO 63103-2574 e (314) 531-8080 ® FAX (314) 531-8085

METALTEK INTERNATIONAL May 17, 2005

8600 Commercial Blvd. Lab No. 05P-1488

Pevely, MO 63070 P.O. No. 12516
Page 1 of 7

Chuck Ruud
REPORT OF MECHANICAL TESTS

Attention:

SAMPLE ID: 3 Ea. C-2 COIL, #21, #Z2, & #Z3

Original . ; .
Reduced . Yield Tensile Elongation
Sample ID Area Area r:'{eductlon Strength Strength (2.0” Gage Length) Modul'u s of
Sq. in Area % . Elasticity
Sq. Inches PSI PSI in. % .
Inches Msi
#Z1 .1948 .0946 51.4 37,700 82,000 1.17 51.4 23.4
#Z72 .1948 .0887 54.5 35,900 81,000 1.03 51.5 23.2
#73 .1901 .0887 53.3 36,100 84,300 1.15 57.5 21.4

Round, reduced section tensiles
Yield taken at .2% offset
Tested in accordance with ASTM A 370

ldentification of tested specimens provided by the client

chmitz. Director
terials Testing

AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST. DO NOT REPRODUCE.
NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.
SEE REVERSE FOR CONDITIONS

Certificate No. 0397-01
Certificate No. 0397-02
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Founded 1% / St.Lows Testing Laboratorieg « -

\NCoRPORATED

2810 Clark Avenue ® St. Louis, MO 63103-2574 e (314) 531-8080 ¢ FAX (314) 531-8085

METALTEK INTERNATIONAL May 17, 2005

8600 Commercial Blvd. Lab No. 05P-1488

Pevely, MO 63070 P.O. No. 12516
Page 2 of 7

Attention: Chuck Ruud

REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID): C-2 COIL, #Z1
SPECIFICATION: ASTM A 370-03a
SPECIMEN TYPE: “A” Vee Notch
SPECIMEN SIZE: 10 mm x 10 mm

TEMPERATURE OF TEST: 293°K

RESULTS:
BASE METAL FOOT LBS. E;IADLIE\]F;II\(I)'N % SHEAR

Z1-1 140 106 100

Z1-2 128 059 70

Z1-3 150 126 100

AVERAGE 139 097 90

Identification of tested specimen provided by client.

k' Schmitz, Director
aterials Testing

AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST. DO NOT REPRODUCE.
Certificate Mo. 0397-01 NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.
Certificate No. 0397-02 SEE REVERSE FOR CONDITIONS.
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t. Louis Testing Labora'torie\‘s‘; S

\NCORPORATED

2810 Clark Avenue o St. Louis, MO 63103-2574 e (314) 531-8080 ® FAX (314) 531-8085

METALTEK INTERNATIONAL May 17, 2005

8600 Commercial Blvd. Lab No. 05P-1488

Pevely, MO 63070 P.O. No. 12516
Page 3of 7

Attention: Chuck Ruud

REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID): C-2 COIL, #Z1
SPECIFICATION: ASTM A 370-03a
SPECIMEN TYPE: “A” Vee Notch
SPECIMEN SIZE: 10 mm x 10 mm

TEMPERATURE OF TEST: 77°K

RESULTS:
BASE METAL FOOT LBS. E;ﬁ}i@f& % SHEAR

Z1-4 90 045 60

Z1-5 80 1049 60

Z1-6 81 .055 60

AVERAGE 84 .050 60

Identification of tested specimen provided by client.

chmitz, Director

AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST. DO NOT REPRODUCE.
Certificate No. 0397-01 NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.
Certificate No. 0397-02 SEE REVERSE FOR CONDITIONS
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Founded Louis Testing Laboratorie WIRS
\NcoRPORATED .'_

2810 Clark Avenue ® St. Louis, MO 63103-2574 ® (314) 531-8080 e FAX (314) 531-8085

METALTEK INTERNATIONAL
8600 Commercial Blvd.
Pevely, MO 63070

Attention: Chuck Ruud

May 17, 2005

Lab No. 05P-1488
P.O. No. 12516
Page 4 of 7

REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID):
SPECIFICATION:
SPECIMEN TYPE:
SPECIMEN SIZE:

C-2 COIL, #Z22

ASTM A 370-03a

“A” Vee Notch

10 mm x 10 mm

TEMPERATURE OF TEST: 293°K
RESULTS:
LATERAL o
BASE METAL FOOT LBS. EXPANSION % SHEAR
Z2-1 140 118 100
22-2 154 .090 90
Z2-3 150 109 100
AVERAGE 148 .105 97

Identification of tested specimen provided by ciient.

QW,MWWM&%

SHTED |

e

tl’Schmitz, Director
terials Testing

AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST. DO NOT REPRODUCE.
Certificate No. 0397-01 NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.
SEE REVERSE FOR CONDITIONS.

Certificate No. 0397-02
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t.LOU‘S Testing Laboratorics \ g8

\NcOHPORATED

2810 Clark Avenue ® St. Louis, MO 63103-2574 & (314) 531-8080 ® FAX (314) 531-8085

METALTEK INTERNATIONAL May 17, 2005

8600 Commercial Blvd. Lab No. 05P-1488

Pevely, MO 63070 P.O. No. 12516
Page 5 of 7

Attention: Chuck Ruud

REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID): C-2 COIL, #Z2
SPECIFICATION: ASTM A 370-03a
SPECIMEN TYPE: “A” Vee Notch
SPECIMEN SIZE: 10 mm x 10 mm

TEMPERATURE OF TEST: 77°K

RESULTS:
BASE METAL FOOT LBS. AN % SHEAR
70-4 88 071 90
72-5 76 037 60
706 86 057 70
AVERAGE 83 055 73

Identification of tested specimen provided by client.

AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST. DO NOT REPRODUCE.
Certificate No. 0397-01 NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.
Certificate No. 0397-02 SEE REVERSE FOR CONDITIONS.
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t. Louis Testing Laboratories

Ny
\NCORPORATED

2810 Ciark Avenue ¢ St. Louis, MO 63103-2574 e (314) 531-8080 ® FAX (314) 531-8085

METALTEK INTERNATIONAL May 17, 2005

8600 Commercial Blvd. Lab No. 05P-1488

Pevely, MO 63070 P.O. No. 12516
Page 6 of 7

Attention: Chuck Ruud

REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID): C-2 COIL, #Z3
SPECIFICATION: ASTM A 370-03a
SPECIMEN TYPE: “A” Vee Notch
SPECIMEN SIZE: 10 mm x 10 mm

TEMPERATURE OF TEST: 293°K

RESULTS:
BASE METAL FOOT LBS. E')'(’F‘,X'E\EIA(')'N % SHEAR
Z3-1 154 086 100
73-2 200 061 100
73-3 142 080 90
AVERAGE 165 076 97

Identification of tested specimen provided by ciient.

AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST. DO NOT REPRODUCE.
Certificate No. 0397-01 NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC
Certificate No. 0397-02 SEE REVERSE FOR CONDITIONS



\NCoRF’ORATED

2810 Clark Avenue ® St. Louis, MO 63103-2574 e (314) 531-8080 ® FAX (314) 531-8085

METALTEK INTERNATIONAL May 17, 2005

8600 Commercial Blvd. Lab No. 05P-1488

Pevely, MO 63070 P.O. No. 12516
Page 7 of 7

Attention: Chuck Ruud

REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID): C-2 COIL, #Z3
SPECIFICATION: ASTM A 370-03a
SPECIMEN TYPE: “A” Vee Notch
SPECIMEN SIZE: 10 mm x 10 mm

TEMPERATURE OF TEST: 77°K

RESULTS:
BASE METAL FOOT LBS. E')'(ﬁﬁ';‘l‘c';N % SHEAR
73-4 91 052 80
Z3-5 86 .050 80
736 81 061 80
AVERAGE 86 .054 80

Identification of tested specimen provided by client.

chmitz, Director
erials Testing

AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST. DO NOT REPRODUCE.
Certificate No. 0397-01 NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.
Certificate No. 0397-02 SEE REVERSE FOR CONDITIONS
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PE/15/2085 15:1@ 314-531-8885 ST LOUIS TESTIMG LAB PAGE B1/81

/0

N | \ A\
> Jeae,

NcOHPORATED

2810 Clark Avenue * St. Louis, MO 63103-2574 » {314) 531-8080 = FAX (314) 531-8085

METALTEK INTERNATIONAL April 22, 2005
8600 Commercial Bivd. Lab No. 08P-1170
Pevely, MO 63070 P.OC. No. 125186
Page 1 of 1
Attention:  Chuck Ruud (revised 6/15/05)

REPORT OF MECHANICAL TESTS

SAMPLE ID: 1Ea,, Sample Bar #1, Lot 3012668/82743
1 Ea., Sample Bar #2, Batch # WO19711

Oz'ginal Reduced Reducti Yield Tensile Elongation
Sample ID ee Area eduction Strength Strength | (2.0” Gage Length) Elastic
S9- | o Inches | M Area% P paI in. % Modulus
inches
#1 .1801 0855 55.0 56,500 85,000 0.80 55.0 25.5 MSI
#2 1817 .0881 54.0 63,300 98,100 0.88 54.0 23.1 MSI

Round, reduced section all weld room temperature tensiles

Yield taken at .2% offsat

Tested in accordance with ASTM A 370

ldentification of tested spacimens providsd by the client

KS7tw

a

- }
[ACCREDITED |
AN DFFICIAL COPY DF TEST REPORT WILL 3£ PROVIDED BY THIS LABORATORY ON RFQUEST, R0 NOT RFPAQDIIGE,
Corttficsta Na, 0297-01 NIT OFFICIAL WITHOUT THE RAISED SEAL OF 8T LOUIS TESTING LABORATCRIES, iNC.
Cerlifiate No. Q39702 BEE AREVERSK FCA CONDITIONS.




B6/15/2805 ©9:33 314-531-g@s ST LOUIS TESTING LAE PAGE  B1/B6
TN C DR PO R 4 -
2810 Clark Avenye a St. Louis, MO 63103-2574 » (314) 531-8080 » FAX (314) 531-8085
METALTEK INTERNATIONAL April B, 2005
8600 Commercial Blivd. Lab No. 052-1007
Pevely, MO 83070 =.0. No. 12518

Page 1 of 2
Attention: Chuck Ruud

EPORT OF CHARPY IMPACT TEST
e T IARE Y IVMIPACT TEST

MATERIAL (SAMPLE ID): 1 Ea., Material (1) LNM4455 Lot # 301 2868,582743
SPECIFICATION: ASTM A 370-02a

SPECIMEN TYPE: “A” Vee Notch

SPECIMEN SIZE: ’ 10 mm x 10 mm

TEMPERATURE OF TEST- -320°F

LATERAL a
ALL WELD METAL FOOT LBS. EXPANSION % SHEAR
—
LNMa455-1 32 0.027 40
LNM4455.2 50 0.022 40
LNM4455.3 50 0.018 20
Average 51 G.022 i 33
{dentification of tested speeimen providad by client,
By f’ ’ ”/'

L
‘ﬁ;f chmitz, Director
/Ndterials Testing
KS/itw }g

SGFSICIAL SRy oF Toeg AERORT WILL B2 PROVIDED 3v THIZ LARGE AR -

CRrEeRle No. JEET 5 OV ORERIAL W TROGUY THE RAISED SEAL QF AT SOUIS TEAT e
Setlifua o 0IvTon FEZ CEVERSL FoA CONDITIONS,

|ACCREGITED | m‘" SRR



PES15/2805 B3: 33 314-531-8R85 . ST LOUIS TESTIMG LAB PAGE ©2/86

7 2810 Clark Avenue + St. Louig, MO 63103-2574 = (314) 531-B080 = FAX (314) 531-8085

METALTEK INTERNATIONAL April 6, 2005
8600 Commercial Blvd. Lab No. 08P-1007
Pavely, MO 63070 P.O. No. 12518

Page2cf 2
Attention: Chuck Ruud

PORT OF CHARPY IMPACT TEST
== IARP L IMFALT (EST

MATERIAL (SAMPLE IDy; (2) Metrode B316NF, Batch # WO19711
SPECIFICATION: ASTM A 370-03a

SPECIMEN TYPE: A" Vea Notch

SPECIMEN SIZE: 10mm x 10 mm

TEMPERATURE OF TEST: -820°F

LATERAL, o
AlL WELD METAL FOOT LBS. EVXPANSION % SHEAR j
B316NF-1 48 0.030 30
B318NF-2 52 0.027 30
B316NF-3 44 0.027 30
Average 48 0,028 30
Idamification of tosteo Specimen provided by ciient

chmitz, Director

i terials Testing
. KS,{I.WV

(L)

[ACCREDITED | mMEMBER

) AR CFFICIAL SRRy CrTEST REFCHET WILL 3F PROVIDED OY THIS LABORATORY oM TEouEsT T RO TESEODUGE,
Crmificale Mo, 370y T DRFICIAL WITROUT TUE RAISED SEAL OF 3T LOUIS TESTING LaBGRATORIES, ING.

Cotlificare Mo, 039760 SEE REVERSE FOR CONDITIONS



96/15/2085 Bg: 3

St. Louis, MO 63103-2574 (314) 5531-8080

2810 Clark Avenue »

February 28, 2005
.ab No. 05P-0554
P.0O. No. 12518
rage 1 of 2
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Attention: Rick Suria

EPORT OF CHARPY | ACT TEST
e AP T WIEACT TEST

30126082743

MATERIAL (SAMPLE ID): Electrode LNM 4455 & BSENF / Che
047 ¢
SPECIFICATION: ASTM A 370-033 wol Vit~
SPECIMEN TYPE: “A” Vee Notch, All Weld
SPECIMEN SIZE: 10 mm x 10 mm
TEMPERATURE OF TEST: +70°F
RESULTS:
| LATERAL
ALL WELD JOULES FooT Las. | EXPANGION % SHEAR
Ry h“‘
LNM 4455-7 149 110 0.055 50
LNM 4455.3 130 96 0.050 50
LNM 4455-g 134 ) 0.051 50
Average 138 102 0.052 | 50
l LATERAL
ALL WELD JOULES FOOT LBS. EXPANSION % SHEAR
B316NF-7 ! 155 114 | 0.056 50
B316NF-8 151 111 0.053 50
B318NF-g 148 108 .052 50
Average 151 111 ! 0.054 B0

flentification of testad specimen provided by clian:.
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Attention: Rick Suria

PROCEDURE UALIFICATION
== 0= MUALIFICATION

WELDER: TERRY STANFIELD
MATER'AL.' 1" CFBMHMH, Mod 4/%

PECIF : | P
SPECIFICATION ASME IX o
ELECTRODE: B316NF '

PROCESS: SMAwW
REDUCED SECTION TENSILE
’ TENSILE
SAMPLE WIDTH THICKNESS AREA sa. ACTUAL ' .

iD | INCHES INCHES INCHES LBS. STR&’;}GTH FRACTURE
’S-2 | 750 | 1.000 |_7500 | 70.000 | $3.300 | Weld Metal
1S5 | 750 | 1010 | 7575 | 71,000 | 88700 | Weld Metal

GUIDED BEND TEST
SAMPLED |  Bgnp RESULTS
TS-1 Side _LAcceptable, No Discontinuities
TS-3 i Side | Acceptable, No Discontinuities
TS-4 | Side | Acceptable, No Discontinuities
TS-6 | Side | Acceptable. No Discontinuities
o
(AN
: I chmitz, Directer
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INTERNATIONAL

Carondelet Division

8600 Commericial Blvd. - Pevely, MO 63070 USA
Phone: 636-479-4499 - Fax: 636-479-3399

Final Inspection Report

Customer Name: ENERGY Pattern: MCWF-C2
INDUSTRIES OF
OHIO

Order Number: PPPL-FP-LTS-2

ASTM Metal CF8MNMN MOD Date 6/17/2005
Type Description Cert Number Procedure Acceptance Criteria  Actual
Liquid Penetrant $75920-1 CQP - 300 Rev 9 SEE NOTE Acceptable
Notes Acceptance per ASTM A903. Acceptance criteria - level 1 for high stressed areas, level 2 for all other areas.
Mag Perm §75920-1 SOP Mag Perm 100 Rev 1 <1.02 Acceptable
Radiographic S75920-1 Technique # 12726 MSS SP 54 Acceptable
Visual S§75920-1 CQP - 500 REV 4 ASTM A802 LEVEL 2  Acceptable

Respectfully Submitted,
Charles A. Ruud
Quality Assurance Manager

Superior Quality Engineered Metal Products

www.MetalTekInt.Com

| i



